


  

Page 2 of 4 

 

 
 

Parts List Hardware List (found in box 1) 

Part Description Box Qty Part Description Qty 

1 Headend 1 1 A M6 x 40 mm JCBC Bolt             2 

2 Footend 2 1 B M4 x 100 mm Allen Key                        1 

3 Side Rail 3 2 C M4 x 70 mm Allen Key              1 

4 Leg 1 4 D M4 x 25 mm CSK Screw           2 

5 Centre Rail 3 1 E 

Double Slat Cap                       

13 

6 Support Leg 1 2 F 
Single Slat Cap                         

26 

7 Slat 1 26 ** You will need a screwdriver (not provided). 

 

Step 1: Attach the legs (4) to the headend (1) and footend (2). 

DO NOT use any power tools as this may damage the frame and will invalidate any claim. 

 

 
  



  

Page 3 of 4 

 

Step 2: Attach the side rails (3) to the headend (1) and footend (2) by pushing the brackets down into place. 

DO NOT use any power tools as this may damage the frame and will invalidate any claim. 

 
Step 3: Attach the support legs (6) to the centre rail (5) using hardware part A and the Allen key. 

DO NOT use any power tools as this may damage the frame and will invalidate any claim. 

 
  



   

Page 4 of 4 

 

Step 4: Fit the centre rail (5) to the headend (1) and footend (2) using hardware part D and a screwdriver 

(not provided). 

DO NOT use any power tools as this may damage the frame and will invalidate any claim. 

 
Step 5: Tighten the bolts attaching the headend (1) and footend (2) to the side rails (3) using the Allen key. 

Then put the slat caps onto each slat (7) and push firmly into the side rails.  

DO NOT use any power tools as this may damage the frame and will invalidate any claim. 

 

 

Additional Information: 


